
1 Inch 
Binder

Ri
ch

m
on

d 
Ro

ad
 S

ta
tio

n 
Fi

lte
r B

ui
ld

in
g

Le
xi

ng
to

n,
 K

en
tu

ck
y

Ju
ne

 2
6.

20
14

KAW_R_PSCDR1_NUM015_091714attachment 
Page 1 of 350



KENTUCKY 
AMERICAN WATER 
Richmond Road Station Filter 
Building Project
June 26, 2014

Ri
ch

m
on

d 
Ro

ad
 S

ta
tio

n 
Fi

lte
r B

ui
ld

in
g 

Le
xi

ng
to

n,
 K

en
tu

ck
y

Ju
ne

 2
6,

 2
01

4

KAW_R_PSCDR1_NUM015_091714attachment 
Page 2 of 350



June 26, 2014

Kentucky American Water Company
Attention: Zach Dukes
2300 Richmond Road
Lexington, Kentucky 40502

Dear Mr. Dukes:

Thank you for the opportunity to share this proposal with your team. Enclosed is the full proposal for 
the Richmond Road Station Filter Building Project.
[...]
I &
 C

 –
Em

er
so

n
R

oo
fin

g 
–

Su
b

co
nt

ra
ct

or

C
on

st
ru

ct
io

n 
Te

a
m

H
a

ze
n 

a
nd

 S
a

w
ye

r

O
w

ne
r’s

 D
es

ig
n 

C
on

su
lt

a
nt

D
a

le
 F

le
en

or

C
on

st
ru

ct
io

n 
M

a
na

ge
r

D
a

n 
B

ro
ck

Sa
fe

ty
 R

ep
re

se
nt

a
ti

ve

KAW_R_PSCDR1_NUM015_091714attachment 
Page 72 of 350



 

 

KEY PER

The follo
for the R

 

Role 

Project E

Project M

Construc

Superinte

Safety R

 

 

RSONNEL AV

owing tables 
ichmond Ro

Key P

Executive 

Manager 

ction Manage

endent 

epresentativ

VAILABILITY 
list the perc

oad Station F

Personnel P

Ke

M.

Mi

er Da

Ric

ve Da

KENTUC

centage of t
Filter Buildin

Percentage

ey Personn

 Paul Burton

ke Benter 

ale Fleenor

ck Butcher

an Brock 

CKY AMERICAN 

time key per
g Project as

e of Time A

nel 

n, DBIA 

KEY PE
N WATER-RICHM

rsonnel are 
s well as thei

Available a

% of T
Availa

25% 

100% 

100% 

100% 

Monthly

ERSONNE
MOND ROAD S

available to
ir location fo

and Locati

Time 
able 

y 

EL AVAILA
TATION FILTER

o perform the
or this projec

on 

Location

Orleans, IN

Orleans, IN

On-site 

On-site 

On-site Mon

ABILITY 
R BUILDING 

eir duties 
ct. 

nthly 

KAW_R_PSCDR1_NUM015_091714attachment 
Page 73 of 350



 
 

 

Albuquerque, NM  •  Atlanta, GA  •  Baton Rouge, LA  •  Columbus, OH  •  Dallas, TX  •  Denver, CO 

Islamorada, FL  •  Jacksonville, FL  •  Nashville, TN  •  Orleans, IN  •  Quakertown, PA 

M. PAUL BURTON, DBIA                Project Executive 
  

Summary of Qualifications 

Mr. Burton currently serves as the Manager of Alternative Delivery 
Services for the Midwest Division of Layne Heavy Civil. In this 
capacity he is responsible for the day-to-day operation of all 
construction activities within this division.  With over 29 years 
experience in the construction industry, Mr. Burton has served in a 
variety of roles with our company including: Laborer, Equipment 
Operator, Foreman, Estimator, and Project Management.  His 
responsibilities include oversight of projects exceeding a volume of 
$70 million with a specific emphasis on Design/Build work and 
Negotiated Proposals.  His previous project experience includes:  
large scale water intakes facilities, intake gallery construction, 
collector well construction, water and wastewater treatment plant 
construction, water and sewer line installation, sheeted excavations 
and dewatering, airport de-icing facilities, HDPE liner installation and 
earthwork.  Mr. Burton has a Bachelor of Science Degree in Financial 
Management from Purdue University. 

Relevant Project Experience 
 Blendville Water Treatment Design Build: Missouri-American 

Water Company, Joplin, MO - Project involved building 
extensive facilities while maintaining permit compliant treatment 
throughout the existing plant.  Contract total for this project was 
approximately $28,000,000. 

 Kiamichi Energy Facility Water Supply & Waste Water 
Discharge System: Tenaska, McAllister, OK - Project included 
a new raw water intake and a 32 mile pipeline.  Project was 
performed utilizing EPC Delivery with an approximate contract 
total of $20,800,000. 

 City of Mankato Water Reclamation Facility: Calpine 
Corporation, Mankato, MN - This project of grey water 
treatment & supply was awarded the 2007 Project of the Year 
Award from the Americian Public Works Association in MN.  
Contract total was approximately $8,200,000. 

 Hanging Rock Energy Facility: Duke Energy, Ironton, OH - 
Project consisted of raw water supply system & wastewater 
discharge line.  Project contract was approximately $4,300,000. 

 South Dearborn, Raw Water Supply System: PSEG-  
Lawrenceburg Energy Facility, Lawrenceburg, IN - Project 
was located in an archeological significant area in a reduced 
construction zone and consisted of construction of the raw water 
supply system for this power facility.  Contract total was 
approximately $4,100,000. 

Education: 
B.S. Financial Management 
Purdue University 
 
 
Professional Affiliations: 
Design-Build Institute of 
America 
 
 
Total Years Experience: 
29 
 
 
Joined Layne Heavy Civil: 
1984 

 

References: 
Mark S. Gasvoda,  
President 
B.L. Anderson Company, Inc. 
(765) 463-1518 
 
Andrew R. Dera,  
Project Development Mgr  
LS Power  
(732) 249-6750 
 
Mark W. Griffin,  
Engineering Manager/ 
Central Region  
American Water 
(314) 996-2330 
 

KAW_R_PSCDR1_NUM015_091714attachment 
Page 74 of 350



 
 

 

Albuquerque, NM  •  Atlanta, GA  •  Baton Rouge, LA  •  Columbus, OH  •  Dallas, TX  •  Denver, CO 

Islamorada, FL  •  Jacksonville, FL  •  Nashville, TN  •  Orleans, IN  •  Quakertown, PA 

MIKE BENTER  Project Manager 
       

Summary of Qualifications 
Mr. Benter has over 20 years of experience in the construction industry. 
His education and experience has given him the ability to work on a wide 
variety of projects. His past work experience includes water and 
wastewater treatment plants, water distribution systems, wastewater 
collection systems, excavation and earthwork projects, and material 
handling systems. His current responsibilities include but are not limited 
to estimating, scheduling, budgeting, cost tracking and control, 
subcontractor and vendor coordination, and owner correspondence. 

Relevant Project Experience 
 Jacobson Reservoir Pump Improvements: Kentucky American 

Water, Lexington, KY – Project Manager- Project consisted of 
design and construction of the following: changed the existing 2300 
volt electric service to 480 volts; replaced existing switchgear; 
installed a standby generator; installed variable frequency drive on 
two of the pumps; replaced two 100 HP pumps and motor and one 
400 HP pump and motor; installed a new potassium permanganate 
feed system and flow meter; and replaced existing building exhaust 
fans and lights.  The scope included all associated instrumentation 
work. Cont Amnt $3,160,732 

 Sandy Creek Energy Station Water Reclamation Supply System: 
Sandy Creek Services, LLC, Riesel, TX - This project includes the 
construction of a 15 MGD reclaimed water pumping and distribution 
system.  Notable features include a Reclaimed Water Pump Station, 
Effluent Water pipelines, and Terminal Storage Pond for a new coal 
fired power station.  Cont Amnt $23,729,730.00 

 James River Pump Station Modifications and Bear Garden 
Supply Pipeline: Tenaska- East Coast Transport, Inc., 
Buckingham County, VA – Project Manager-This project included 
modifications to an existing raw water intake and an existing pump 
station. Components included the addition of two 150 horsepower 
each vertical turbine pumps and appurtenances, a new river intake 
structure, and a new 30” supply pipeline for the Bear Garden 
Generating Station. Cont Amnt $2,442,145 

 Water Treatment Facilities Upgrade: City of Greensburg, IN - 
Aging facilities and construction of a new Honda auto assembly plant 
required extensive upgrades to the City of Greensburg’s water 
supply and treatment process. This project included upsizing and 
refurbishing the raw water pumping facilities on Flat Rock River and 
constructing a new chemical treatment plant and pumping facility to 
supply the distribution system. Cont Amnt $6,200,000.00. 

 Wastewater Treatment Plant Improvements: City of Edinburg, IN 
- This project included refurbishing the influent pump station and 
replacing aging treatment facilities with new screening equipment, a 
vertical loop reactor, clarifiers, aeration basins, and UV disinfection 
equipment.  Cont Amnt $5,450,000.00 

Education: 
B.S. Building Construction & 
Contracting, Purdue University 

Total Years Experience: 
21 

Joined Layne Heavy Civil: 
2008 

References:  
Leroy Warren 
Council Pres. 
Town of Brownstown 
Brownstown, Indiana 
812-358-5500 

Jeff Ponist, P.E. 
Commonwealth Engineers 
Indianapolis, Indiana 
317-888-1177 

Brad Robertson, P.E. 
Mitchell & Stark Const. Co. Inc 
Medora, Indiana 
812-966-2151 

KAW_R_PSCDR1_NUM015_091714attachment 
Page 75 of 350



 

 

Albuquerque, NM  •  Atlanta, GA  •  Baton Rouge, LA  •  Columbus, OH  •  Dallas, TX  •  Denver, CO 

Islamorada, FL  •  Jacksonville, FL  •  Nashville, TN  •  Orleans, IN  •  Quakertown, PA 

 
DALE FLEENOR  Construction Manager 

 
Summary of Qualifications 
Mr. Fleenor has over 30 years of experience in the construction industry. He 
has served in the capacity of Carpenter, Ironworker, Electrician, Laborer, 
Equipment Operator, Foreman, and was promoted to Superintendent in 
1995. He was promoted to Project Manager in 2006 and his current duties 
include, but are not limited to: Shop drawing review, preparation of submittals 
to engineers, project scheduling, material purchasing, negotiations and 
issuance of subcontracts and purchase orders, project budgeting, and 
estimating. 

Relevant Project Experience 
 Northern Division Connection, Phase 3: Kentucky American Water, 

Owenton, KY– Project Manager- Project includes construction of two 
new water towers, one 300,000 gallon tank, and one 600,000 gallon 
tank; New EFI Booster Pump Station, Stand-by Generator and an 
Altitude Valve Vault with associated piping; and approximately 500LF of 
16” ductile iron piping for connections to the Phase 1 and 2 portions of 
the Project. Both sites will have grade work to prepare for the tower 
construction, and holding ponds to receive tower overflows. Cont Amnt 
$3,862,230 

 Patoka Phase VII Ultraviolet Advanced Oxidation Process: Patoka 
Lake Regional Water & Sewer District, Dubois, IN – Project Manager- 
Project consists of adding a new Equalization Tank, Quenching Tank, 
two new Weir Boxes, Reactor Room, Chemical Feed and Storage 
Rooms and a Future Pump Room to facilitate the additional treatment 
process. This includes 1750 cubic yards of concrete, 450 linear feet of 
36-inch HDPE piping, 150-feet of 42-inch HDPE piping, associated 4 – 
12-inch drain piping and 36 & 30-inch exposed ductile iron piping. The 
equipment being installed includes 6 new Trojan in-line UV reactors, two 
coolant water pumps as well as new chlorine and ammonia feed 
equipment. Cont Amnt $6,685,073 

 Rising Sun Wastewater Treatment Plant Expansion: Rising Sun 
Municipal Utilities, Rising Sun, IN – Superintendent-Project consisted 
of construction of two new SBR basins, two new digester basins, new 
headworks structure, and a new 28’ deep raw water lift station. 
Extensive underground piping 22 to 28’ deep was installed on a tight site 
while maintaining existing treatment.  Phased construction was required. 
The existing plant process train could not be modified until the new SBR 
process train was on-line and tested. A new lab and office building was 
constructed in the foot print of the demolished aeration tanks. Sludge 
dewatering was converted to a centrifuge based system.  A new solids 
handling building was constructed to hold screw conveyor and dumpster 
loading facilities. The existing belt filter press was temporarily relocated 
to allow for construction of the solids handling building. Effluent 
discharge is into the Ohio, River.  Ultraviolet disinfection was chosen to 
insure disinfection over a wide range of flow rates. Four existing 
clarifiers were converted to Equalization basins to store peak flows. Cont 
Amt $7,384,816 

Education: 
High School - Orleans, IN 

Total Years Experience: 
33 

Joined Layne Heavy Civil: 
1991 

References: 
Richard Burch 
Midwestern Engineers 
Loogootee, IN 
(812) 295-2800 

Continued Education: 
Chauffeur’s Driver’s License 

CPR Certified 

First Aid Training 

Trenching & Excavation 
Competent Person Training 

Accident and Investigation 
Training 

Blood Borne Pathogens  

Confined Space Training 

E.I.T. 

Yearly Concrete Construction 
Industry Seminars (World of 
Concrete) 

Overhead Electrical Training 

Fall Protection 

Safety Training Seminar (NUCA 
2003) 

United States Marine Corps 
(Aviation Crash, Fire, and Rescue 
Dept. 1977-1981) 

T.A. Loving Construction 
Company (1981 – 1983) 

Residential Construction (1983 – 
1990) 

Reynolds Inc./Layne (1991 – 
Present) 

KAW_R_PSCDR1_NUM015_091714attachment 
Page 76 of 350



 
 

 

Albuquerque, NM  •  Atlanta, GA  •  Baton Rouge, LA  •  Columbus, OH  •  Dallas, TX  •  Denver, CO 

Islamorada, FL  •  Jacksonville, FL  •  Nashville, TN  •  Orleans, IN  •  Quakertown, PA 

DAN BROCK           Safety Representative 
 

Summary of Qualifications 
Mr. Brock has over 20 years of experience in the construction 
industry and has 18 years of experience with the Risk 
Management Department.  He spent several years in the field 
serving as an on-site Safety Director.  Mr. Brock is responsible 
for the safety activities of all divisions overseen by the 
corporate office.  His current duties include:  on-site safety and 
DOT inspections, coordinating on-site and corporate safety 
training, assisting project managers in safety planning, and 
overseeing the calibrations for all monitoring equipment.  Mr. 
Brock is also involved in the ISO 9000 Certification for the 
InLiner Division of Layne and has instrumentation training. 

Continuing Education 
 First Aid Training 
 40-hour Hazwoper (8-hour Updates Annually) 
 Confined Space Entry Training 
 Excavation Safety & the Competent Person 
 Mobile Crane Inspection Course 
 ISO 9000 Internal Auditor 
 Basic Operator Training 
 Air Monitor Training For Calibration and Repairs (CrowCon and BW 

Technologies) 
 Cardinal Carrier Training-The-Driver Course 
 OSHA 10-hour (Construction) 
 OSHA 10-hour (General Industry) 
 Entry Level Driver Training Course 
 NPK Quick Attach Training 
 Federal Motor Carrier Safety Regulations Training 
 OTI 500 OSHA Course 
 Rigging Awareness 
 Smith Systems Driving Instructor 
 Layne Christensen Advanced Driver Training 
 E-ON-US Passport Instructor 

Training to Employees 
 Fork Truck 
 Confined Space Entry 
 Fall Protection 
 Stairways & Ladders 
 Excavation Safety and the Competent Person 
 OSHA 10-Hour 
 OSHA 30-Hour 
 Layne Annual General Safety Update 

Total Years Experience: 
20  

% of Time Fulfilling Duties as 
Safety Officer/Coordinator: 
100% 

Mr. Brock Reports to: 
Randy Murphy 

Joined Layne Heavy Civil: 
1992 

References: 
Dan Sheffer 
Sheffer Engineering 
(770) 306-5050 

Robert Summers 
EMI Safety 
(404) 915-5204 

David Saladin 
R.A.E. Systems 
(770) 990-2566 

KAW_R_PSCDR1_NUM015_091714attachment 
Page 77 of 350



 
 

 

Albuquerque, NM  •  Atlanta, GA  •  Baton Rouge, LA  •  Columbus, OH  •  Dallas, TX  •  Denver, CO 

Islamorada, FL  •  Jacksonville, FL  •  Nashville, TN  •  Orleans, IN  •  Quakertown, PA 

RICK BUTCHER  Project Superintendent 
       

Summary of Qualifications 
Mr. Butcher has over 30 years of experience in the 
construction industry and brings with him a multitude of 
knowledge.  He has vast experience with concrete, spending 
the majority of his career in the cement sector of the 
construction industry.  In addition to concrete work, Mr. Butcher 
also has experience with heavy equipment, grading, municipal 
water and sewer installations, landfill closures and has 
performed in the capacity of laborer, equipment operator, crew 
foreman, and superintendent.  Recent projects have included 
the management and oversight of water and wastewater plant 
construction and renovations including Fox Energy Center in 
Wisconsin.  Mr. Butcher currently oversees plant construction, 
from the buried piping going to the structure, to building the 
actual structure, in addition to managing the crews and 
equipment on multiple job-sites.   

Continuing Education 
 2 years Brewton Parker Baptist College, Mt Vernon, GA 
 First Aid Training 
 CPR Training 
 BBP Training 
 Confined Space Entry Training 
 Excavation Training 
 Fall Protection Training 
 Scaffolding Training 

 

Relevant Project Experience 
 Sandy Creek Energy Station: L.S. Power, Riesel, TX - 

Contract total was approximately, $23,600,000. 
 Cross Generating Station Unit 3-4 Makeup Water Intake: 